



VERIFIED  
ZERO WASTE  
TO LANDFILL

Intertek does hereby certify that an independent assessment has been conducted on behalf of

## ANSELL (THAILAND) LIMITED

**Certificate Number: ZWL-2021-18**

Certificate Issued: 21 December 2021

Initial Verification Date: 21 December 2021

Certificate Valid Until: 20 December 2024

**Applicant Address:** 74 Soi Chalongkrung 31 Khwang Lamplatiew Khet Lat Krabang,  
Bangkok, 10520, Thailand

**Product Industry/Category:** Textiles, Safety Apparel

**Conformance Criteria:** Zero Waste to Landfill diversion rate exceeding 99%\* is applicable to the manufacturing of gloves from natural and synthetic latex.

\*Includes 47.44% Waste-to-Energy.

**Issuing Office Name & Address:** Intertek Testing Services NA, Inc.  
4700 Broadmoor Ave SE, Suite 200  
Kentwood, MI 49512 USA  
Ph: +1-616-656-7401

Jesse Ondersma  
Certification Officer  
21 December 2021

This Certificate is for the exclusive use of Intertek's client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Certificate. Only the Client is authorized to permit copying or distribution of this Certificate. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test/inspection results referenced in this Certificate are relevant only to the sample tested/inspected. This Certificate by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.